saronas. FCC RF Test Report

Report No. : FG301717B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum L
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS rlu 20 dhine s ﬂ
10 dém !\ 10 dem | \
0de }J 0 dem "/‘ \
-10 dBm - \L\ -10 dBm l‘
SPURIOUS_LINE_ABS [( ."‘
20 dem f [%IM 20 dim ’f -
-30 dBm 4 \r\ ﬂ -30 dem ﬁ L1
| N \ ] /
e vl,/“ [\L'J‘\ 7 l |\ 0 dem—fh - J/
50 dem b PN LAl Y U .f / " [P A TAT i lv A S e
I W, U !
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184891 GHz -37.67 dém -24.67 d 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00891 GHz 19.61 dBm -10.39 d&
1.849 GHz 1.850 GHz 200,000 kHz 1.84357 Gz -24.92 dm -11.52 8 1.910 GHz 1.911 GHz 200.000 kHz 191003 GHz -25.08 dBm -12.08 dB
1,850 GHz 1,870 GHz 100,000 kHz 185111 GHz 19.06 dBm -10.04 dB 1011 CHz 1950 GH2 1,000 Miz 81105 cHe Z38.61 dBm 2561 B
T
Il 1 P
Date:r 2 21:20:39
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum oz ||| spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem 10 dém
0 d8 | S - e e T 0d . _— %]
-10 dBm \ -1 dem
SPURIOUS_LINE_ABS ‘ \ ‘
20 dem J I -20 dBm W
™ et ] l\\ jgdarr t S
-40 dem “40 dem \'\M i,
50 dBm 50 dem
-60 dm 50 derm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -28.33 dém -15.33 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80385 GHz 0.40 dBrm -20.60 d&
1.849 GHz 1.860 GHz 200.000 kiz 1.84594 GHz -34.07 dém -2L.07.d8 1.910 GHz 1.911 GHz 200,000 kHz 1.91026 GHz -34.60 dBm -21.60 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85670 GHz 0.27 dBm -29.73 d& 1.511 GHz 1.520 GHz 1.000 MHz 1.91120 GHz -29.80 dbm -16.80 dB
T
Il 1 P
Date
Sporton International Inc. (ShenZhen) Page Number 1 A59 of A195

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCCID : IHDT56AP1




SPORTON LAB.

FCC RF Test Report

Report No. : FG301717B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N o
Spectrum = (|| Spectrum v
Ref Level 30.00 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s "
10 dBm ﬂ 10 dBm h
ode H 0 dem
Il [\
-10 dBm \ -10 dBm \
SPURIOUS_LINE_ABS J F \‘[
20 dem 20 dim ,
1y ! S
f } -30 dem f : L
1L ol L 1| sl ] Ly 1!
\\l“'r' :'H»“ ﬂ o v' ” H | \Jm,«_/m U’ ‘\j\m /\J Lu\/ JJ - e
AN A | LA J / é,, LAYy il A fi
= ||| cer
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184616 GHz -30.45 dem -17.45 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00893 GHz 18.01 dBm -11.00 d&
1.849 GHz 1.850 GHz 200,000 kHz 1.84354 GHz -24.94 dBm -11.94 8 1.910 GHz 1.911 GHz 200.000 kHz 191001 GHz -25.52 dBm -12.52 dB
1,850 GHz 1,870 GHz 100,000 kHz 185111 GHz 18.50 dBm -11.50 d& 1.011 CHz 1950 GH2 1,000 Miz 161361 GHz 29.90 dBm 520 dn
T
Il 1 (] i

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PAES
¥ . . AKS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém
0 dB [,\,\r,ﬁw.,\,.\w T Y WO Ty e T PSS "SR 0 d?ﬂ;\.mmm b e o e A e g
-10 d8m ﬂl *1# dém wl
SPURIOUS_LINE_ABS [ \ 1
-20 dam T -20 dbm |
0.dem /i lL\ jﬂdarr \! MM
-40 dem - = |[[F+0 dem i Ig P,
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84868 GHz -28.43 dBm -15.43 d8 1.890 GHz 1.810 GHz 100.000 kHz 1.89544 GHz -0.95 dBm -30.95 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84998 GHz -34.50 dBm -21.50 dB 1,010 GHz 1.911 GHz 200,000 kHz 1.91024 GHz -34.06 dBm -21.06 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85798 GHz -1.24 dém -31.24 d& 1.511 GHz 1.920 GHz 1.000 MHz 1.91130 GHz -27.06 dbm -14.06 db
Y
i il [| Ed

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AP1

Page Number 1 A60 of A195




SPORTON LAB.

FCC RF Test Report

Report No. : FG301717B

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

&

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date:

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5 q
10 dem i 10 dem i \
0 de f ‘\ 0 dem i \
-10 d8m t\ -10 dBm. JJI
SPURIOUS_LINE_ABS ) J L
-20 deém 1]! -20 dBm r
| |
w
I Lu [L ﬂ -30 dem ,'\ + L/
") \‘\ - ln 40 dem h Iy ! !
A ) I
" J\ JH'\«L/\ Pt B A ﬂ J\ J\ﬂ Al ,J‘JI v !‘\, mANJL '\’-"\,fr
T -
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts StoE 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84594 GHz -28.91 d&m -15.91 d& 1.890 GHz 1.810 GHz 100.000 kHz 1.90891 GHz 17.67 dBm -12.33 dB
1.843 GHz 1.850 GHz 200.000 kHz 1.84398 GHz -25.21 dBm -12.21 dB 1.910 GHz 1.911 GHz 200,000 kHz 1.91001 GHz -25.54 dBm -12.54 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85111 GHz 17.79 dém -12.21 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91385 GHz -28.62 dBm -15.62 dB
T
i ) (| o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PAES
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém
0dB 0 dem
P BRSPUPTSIN WRSPRn IO NIPSPYE S S _,‘,\_,\,»,\l e o) L Tra “q|
-10 dBm | -10/ dBm.
SPURIOUS_LINE_ABS [ ‘ 1
-20 deém l l -20 dBm '\
-30 dam; L -30 dBm
: \ L\ MM
40 dem L 1430 sem [T
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84865 GHz -29.13 dém -16.13 d& 1.890 GHz 1.810 GHz 100.000 kHz 1.89510 GHz -2.02 dBm -32.02 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84954 GHz -35.67 dBm -22.67 dB 1,010 GHz 1.011 GHz 200,000 kHz 1.91013 GHz -37.20 dBm -24.20 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85024 GHz -1.70 dEm -31.70 d& 1.511 GHz 1.920 GHz 1.000 MHz 1.91127 GHz -31.78 dbm -16.78 db
Y
] I [ >

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AP1

Page Number : A61 of A195



SPORTON LAB.

FCC RF Test Report

Report No. : FG301717B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Sp [ spectr w
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARE
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
"\/’. M—u"l\’W\ e ‘\f‘\\u'}\’\avw
- T AT T Wt 40 dBm - - mnd”
i - -
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 801.35182 MHz -44,07 dBm -31.07 dB 30,000 MHz 1,000 GHz 1.000 MHz 930.92204 MHz -44.,08 dBm -31.08 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.57700 GHz -44.57 dBm -31.57 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.61814 GHz -44.27 dBm -31.27 de
1,920 GHz 3,000 GHz 1.000 MHz 2.48307 GHz -43,04 dBm -30.04 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.51146 GHz -42.,34 dBm -20.84 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99342 GHz -38.66 dbm -25.66 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99942 GHz -38.46 dBm -25.46 db
9.000 GHz 13.000 GHz 1.000 MHz 12.61280 GHz -39.53 dBm -26.53 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64579 GHz -39.48 dBm -26.48 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.92737 GHz -27.11 dBm -14.11 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.89837 GHz -26.87 dém -13.87 d&
— —_— = ~ — =
L JL ) L JL J
@ 27.0CT.2ZD23 19:46:54 1 27.0CT.2023 21:34:58

Highest Channel / QPSK

Spectrum [D\:_?]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém V‘ HRM
_40 dem el » el e
MM Ao -
dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 986,66917 MHz -44,24 dBm -31.24 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.61940 GHz -44.37 dBm -31.37 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.63274 GHz -43.04 dBém -30.04 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -38.50 dBm -25.50 dB
9.000 GHz 13,000 GHz 1.000 MHz 1127847 GHz -39,36 dBm -26.36 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.90937 GHz -26.98 dBm -13.98 d&
il
JL J -
Date: 27.0CT.2023 19:53:06

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AP1

Page Number 1 A62 of A195



SPORTON LAB.

FCC RF Test Report

Report No. : FG301717B

LTE Band 2 / 3MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddRE—SPLRIOUS | INE_ABS PARS -10 ddfR—HRURIONS JINE_ARS PABS
RI INE_ABS SPURIOUS_LINE_ABS
20 dBm
R o [ NAA N
- ™ 0 b . perarrmind™
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 974.55022 MHz -43.87 dBm -30.87 dB 30,000 MHz 1,000 GHz 1.000 MHz 945,94953 MHz -43.96 dBm -30.96 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77556 GHz -44.50 dBm -31.50 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.60345 GHz -44.26 dBm -31.26 dB
1,920 GHz 3,000 GHz 1.000 MHz 261691 GHz -42,99 dBm -29,99 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.48735 GHz -42,98 dBm -29,98 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99542 GHz -38.44 dbm -25.44 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.89793 GHz -38.47 dBm -25.47 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65929 GHz -39.38 dBm -26.38 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.57280 GHz -39.25 dBm -26.25 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.90487 GHz -27.02 dBm -14,02 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.92687 GHz -26.98 dBm -13.98 d&
il il
{ N J - L L J v
27.0CT.2023 20:01:1

Highest Channel / QPS

K

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dem ’\f “\-...;HR\'\'\/’N
40 dBm ) 2 — “LN
g e I e
-50 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 86451024 MHz -44,14 dBm -31.14 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,75037 GHz -44.41 dBm -31.41 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.97067 GHz -42.73 dem -29.73 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -38.48 dbm -25.48 dB
9.000 GHz 13,000 GHz 1.000 MHz 1054706 GHz -39.42 dBém -26.42 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.91137 GHz -27.06 dBém -14.06 d&
i
JL J -
Date: 27.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AP1

Page Number : A63 of A195



SPORTON LAB.

FCC RF Test Report

Report No. : FG301717B

LTE Band 2 / 5MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
Vl ’J\’\A.M. oo 'V‘ ";\’\A.N.
s ncrenpmannl N 0 om s MR A LS
fgpong f i N ¥
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 915.40980 MHz —44.17 dBm -31.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 997.81859 MHz -44.,16 dBm -31.16 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.45568 GHz -44.27 dBm -31.27 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.75751 GHz -44,34 dBm -31.34 d8
1,920 GHz 3,000 GHz 1.000 MHz 2.97967 GHz -43,02 dBm -30,02 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09586 GHz -42.,96 dBm -29.96 d&
3.000 GHz 5.000 GHz 1.000 MHz 7.77485 GHz -38.61 dbm -25.61 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99592 GHz -38.66 dBm -25.66 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65429 GHz -39.41 dBm -26.41 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64679 GHz -39.52 dBm -26.52 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.90337 GHz -27.05 dBm -14.05 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.92087 GHz -27.28 dém -14.28 d&
—_— —
)i 2 )i [

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém V‘-W ,JHM
-40 dBém el “‘W
| Iy g -
dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 992,97101 MHz -44,20 dBm -31.20 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.62108 GHz -44.35 dBm -31.35d8
1.920 GHz 3.000 GHz 1.000 MHz 2.47871 GHz -42,93 dBém -29.93 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -38.64 dBm -25.64 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,53656 GHz -39.48 dBém -26.48 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.92237 GHz -26.94 dBm -13.94 d&
i
JL J -

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AP1

Page Number : A64 of A195



SPORTON LAB.

FCC RF Test Report

Report No. : FG301717B

LTE Band 2/ 10MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ABS PARS 10 déRe INE_ABS PABS
SPURIOUS_LINE_ABS
20 dBm
A\r‘ M’Jl\'\w oo '\f M’JH\WN
o s ‘__‘/W 40 dBm -y b - P e
e vt J—
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.57401 MHz -43.95 dBm -30.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.40680 MHz -44.12 dBm -31.12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60177 GHz -44.31 dBm -31.31 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.63661 GHz -44.26 dBm -31.26 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.53701 GHz -43,04 dBm -30.04 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.51650 GHz -42.,36 dBm -29.86 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93942 GHz -38.55 dbm -25.55 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91542 GHz -38.60 dBm -25.60 db
9.000 GHz 13.000 GHz 1.000 MHz 12.58430 GHz -39.29 dBm -26.29 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.61930 GHz -39.59 dBm -26.59 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.91787 GHz -27.15 dBm -14,15 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.92737 GHz -27.30 dBm -14,30 d&
—_— —
)i 2 )i [
L JL ) L JL J
27.0CT.2023 20:

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém VLHR\.\'W
40 dem ot . - P
[ i
dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 954,19040 MHz -44,17 dBm -31.17 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.61856 GHz -44.37 dBm -31.37 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.50534 GHz -42,85 dBém -29.85 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -38.54 dim -25.54 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,54956 GHz -39,32 dBém -26.32 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.92737 GHz -27.02 dBém -14.02 d&
i
JL J -
Date: 27.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AP1

Page Number 1 A65 of A195



SPORTON LAB.

FCC RF Test Report

Report No. : FG301717B

LTE Band 2/ 15MHz

= Spectrum o
Ref Level 0.00 dEm  Offset 14.50 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit iheuk pafs Limit PARS
-10 ddff—fBURIONS | INE ARS PARS _10 ddBi INE_ARS PABS
| SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS
-20 dBm 20 dBm
o W"}M o '\f M""\"\m\
40 de PN V.. 40 dBm et At
50 dB 50 dBm
-60 dB -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dam -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | i Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
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Highest Channel / QPSK
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SPORTON LAB.
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Report No. : FG301717B

LTE Band 2 / 20MHz
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30.000 MHz 1.000 GHz 1.000 MHz 972.12644 MHz -44.04 dBm -31.04 dB 30,000 MHz 1,000 GHz 1.000 MHz 969.09285 MHz -44.27 dBm -31.27 dB
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Highest Channel / QPSK
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30.000 MHz 1,000 GHz 1.000 MHz 951, 76662 MHz -43,95 dBm -30.95 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.66558 GHz -44.30 dBm -31.30 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.53234 GHz -42,83 dBém -29.93 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -38.53 dBm -25.53 dB
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13.000 GHz 19,500 GHz 1.000 MHz 17.92487 GHz -27.08 dBém -14.08 d&
i
JL J -

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AP1

Page Number : A67 of A195



samonias. FCC RF Test Report Report No. : FG301717B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0007
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0030
PASS
-10 Normal Voltage 0.0009
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.45 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenZhen) Page Number : A68 of A195
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s=amranas. FCC RF Test Report Report No. : FG301717B
LTE Band 7
Peak-to-Average Ratio
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.16 5.88 6.26 PASS
Sporton International Inc. (ShenZhen) Page Number : AB9 of A195
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LTE Band 7 / 20MHz / QPSK

LTE Band 7 / 20MHz / 16QAM
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Middle Channel / Full RB
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26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW - - 5MHz 10MHz 15MHz 20MHz

Mod. - - - - QPSK [16QAM| QPSK 16QAM| QPSK 16QAM| QPSK |16QAM
Middle CH - - - - 4.89 4.83 9.63 9.67 | 14.15 | 14.39 | 19.06 | 19.10
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Report No. : FG301717B

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,536269 GHz 15.22 dBm nd@ down 4.885 MHz M1 2.533352 GHz 13.42 dBm nd@ down 4,825 MHZ
T 1 2,532572 GHz -11,08 dam nd8 26.00 dB TL L 2,532592 GHz -12.14 dBm n 26,00 d8
T2 1 2,537458 GHz -10.43 dBm Q factor 519.2 T2 1 2.537418 GHz -12.64 ddm Q factor 525.0
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.533641 GHz 16.26 dBm ndB_down 9.63 MHz ML 2.531883 GHz 15.34 dBm ndB_down 9,67 MHZ
TL 1 2,530205 GHz -8.76 dBm nd8 26.00 dB TL L 2.530185 GHz -11.23 dbm nd8 26.00 dB
T2 1 2,539835 GHz -9.16 dBm Q factor 263.1 T2 1 2.539855 GHz -11.25 dém Q factor 261.8
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,539376 GHz 14.87 dBm nd@ down 14.146 MH2 M1 2.530804 GHz 13.82 dBm nd@ down 14,386 MHZ
T 1 2,527927 GHz -11.12 dam nd8 26.00 dB TL L 2.527837 GHz -12.61 dam 26,00 d8
T2 1 2,542073 GHz -11.39 d8m Q factor 179.5 T2 1 2.542223 GHz -11.98 dém 175.9
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LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,53496 GHz 13.49 dam nd8 down 19.061 MHz ML 2.541234 GHz 12.32 dam nd8 down 19,101 MHz
T1 1 2,52537 GHz -12.06 dBm nd8 26.00 dB T1 L 2,52537 GHz -13.72 dbm nd8 26,00 d8
T2 1 2544431 GHz -12.20 dém Q factor 133.0 T2 1 2.544471 GHz -14.32 dBm Q factor 133.0
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Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW - - 5MHz 10MHz 15MHz 20MHz

Mod. - - - - QPSK [16QAM| QPSK 16QAM| QPSK 16QAM| QPSK |16QAM
Middle CH - - - - 4.50 451 9.01 8.95 | 1349 | 1346 | 17.86 | 17.86
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LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 cbm  Offset 15,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53491 GHz 14,76 dam ML 2.537088 GHz 12.45 dam
T1 1 2,5327522 GHz 10.13 dBm Oce Bw 4,495504496 MHz T1 L 2.5327522 GHz 7.24 dBm Oce Bw 4,505494505 MHz
T2 1 2,5372478 GHz 9.85 dam T2 1 2.5372577 GHz 7.95 darm
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Middle Channel / 10MHz / 16QAM

ctrum s vectrum &
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o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537063 GHz 16.47 dam ML 2530824 GHz 15.90 dam
T1 1 2,5306045 GHz 10.03 dBm Oce Bw 9.010985011 MHz T1 L 2,5305445 GHz 8.39 dBm Oce Bw 5.951048951 MHz
T2 1 2,5395155 GHz 10.18 dam T2 1 2.5394355 GHz 8.81 dam
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Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM
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Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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(@ 17k Max (@17 Max
14.47 dBm) ™M1[1 13.66 dBm)
2.54 ) GHZ .5397110 GHz
20 20 T
13.4865159487 MHz B 7 13.456543457 MHz
10 d ) B AYathke's NP st 10 4 5 et o A, a
[ / I
od 0 di i |
f i 1
-10 df - 10 d -
{ /
20 d s 20 d
> A }-
PN & ~
- ol R LAY . Ry AN
S - W
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.540335 GHz 14,47 dBm ML 2.533711 GHz 13.66 dBm
TL 1 2,5282867 GHz 8.21 dBm Oce Bw 13.486513487 MHz T1 L 2.5282867 GHz 9.28 dBm Oce Bw 13.456543457 MHz
T2 1 2.5417732 GHz 10.17 dam T2 1 2.5417433 GHz 8.75 dam
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LTE Band 7

trum i ctrum =
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.543152 GHz 13.35 dam ML 2.509765 GHz 12,44 dBm
T1 1 2,5261289 GHz 7.83 dm Oce Bw 17.882137862 MHz T1 L 2.5260889 GHz 7.30 dBm Oce Bw 17.882137862 MHZ
T2 1 2.543991 GHz 9.32 dam T2 1 2543951 GHz 9.38 dam
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Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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2,475 GHz £:490 GHz 1.000 MHz 248761 GHz -41.44 dém -16.44 dB 2,555 GHz 2.570 GHz 100.000 kHz 256815 GHz 19.54 dbm -10.06 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49385 GHz -40.24 dém -27.24 de 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -17.32 dBm -7.32 dB
2.496 GHz 2:499 GHz 1.000 MHz 249889 GHz -35.22 dém -25.22 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -35.24 dBm -25.24 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,50000 GHz -17.26 dém -7.26 dB 5575 CH= 2 285 GHz 1,000 MHz 2.67570 GHz 3975 dBm 2675 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50085 GHz 19.58 dBm -10.32 dB 2,585 GHz 2,595 GHz 1,000 MHz 2,58510 GHz -42.60 dBm -17.60 db
T
) v I [ >
Date:r 2

23:57:50

Lowest Band Edge / Full RB Highest Band Edge / Full RB

spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PaBs
o0 dblfie_§PURIOUS LINE ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PAES
10 dem 10 dBm
0de i . .\ ot o
-10 dam | [ 1 -10 dem
SPURIGUS_LINE_ABS | J l " 0 dem I
-30 dBm et 20 e
ot \ 'J " iy -
-40 dBm 40 dBm
50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |['start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.49047 GHz -35.16 dBm -10.16 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.55669 GHz 1.99 dbm -26.01 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49579 GHz -29.84 dém -16.94 de 2.570 GHz 2.571 GHz 300.000 kHz 2.57004 GHz -30.09 dBm -20.09 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49891 GHz -27.55 dém -17.55 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67142 GHz -27.78 dbm -17.78 db
2,499 GHz 2.500 GHz 300.000 kHz 2,49997 GHz -30.49 dém -20.49 dB 5575 CH= 2 585 GHz 1,000 MHz 2 e7516 CHe 3083 dBm 1783 d
2.500 GHz 2.515 GHz 100.000 kHz 2.51337 GHz 1.53 dBm -28.47 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58512 GHz -36.65 dBm -11.65 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.48762 GHz -41.52 dBm -16.52 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56816 GHz 18.59 dBm ~11.42 db
2,490 GHz 2,496 GHz 1.000 MHz 2,49352 GHz -28.50 dem -23.50 d& 2.570 GHz 2571 GHe 300,000 kHz 2 t7008 GHe 217,20 dm 220 ds
2.496 GHz 2.499 GHz 1.000 MHz 2.49735 GHz -33.12 dém -23.12 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67269 GHz -32.23 dbm —22.23 db
2,499 GHz 2.500 GHz 300.000 kHz 2,49997 GHz -16.51 dém -6.51 dB 5575 CH= 2 285 GHz 1,000 MHz 2.67629 GHz 37 36 dBm 2435 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.49042 GHz -38.05 dBm -13.05 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.55670 GHz 0.95 dBm -29.05 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49580 GHz -32.19 dém -19.19 de 2,570 GHz 2.571 GHz 300.000 kHz 2,57005 GHz -31.87 dBm -21.87 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49882 GHz -29.86 d&m -19.86 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67123 GHz -29.97 dbm ~19.97 db
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2476 GHz £.450 GHz 1,000 MHz 2:48676 GHz -41,62 dBm -16.62 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56915 GHz 17.75 dBm -12.25 dB
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2496 GHz 2:499 GHz 1.000 MHz 249500 GHz -38.09 dém -28.09 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -35.48 dBm -25.48 dB
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2476 GHz £.450 GHz 1,000 MHz 2:48974 GHz -39.31 dBm -14.31 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.55660 GHz 0.20 dBm -29.680 dB
2.480 GHz 2.495 GHz 1.000 MHz 249507 GHz -34.04 dBm -21.04 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -33.83 dBm -23.83 dB
2496 GHz 2:499 GHz 1.000 MHz 249886 GHz -31.54 dém -21.54 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57169 GHz -32.30 dBm -22.30 d&
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2475 GHz 2,400 GHz 1.000 MHz 2.48339 GHz -41.10 dBm -16.10 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 19.56 dBm ~10.44 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49192 GHz -40.62 dém -27.62 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -14.13 dBm -4.13 dB
2.496 GHz 2:499 GHz 1.000 MHz 249897 GHz -36.29 dém -26.29 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -35.25 dBm -25.25 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49997 GHz -15.82 dém -5.82 dB 5575 CH= 2,590 GHz 1,000 MHz 267800 GHz 3985 dBm ~26 55 db
2.500 GHz 2.520 GHz 100.000 kHz 2.50111 GHz 19.64 dBm -10.36 dB 2,590 GHz 2,595 GHz 1,000 MHz 2,58432 GHz -43.23 dbm -18.23 db
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2476 GHz £.450 GHz 1,000 MHz 2:49036 GHz -35.28 dBm -10.28 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55161 GHz 1.09 dbm -28.91 dB
2.480 GHz 2.495 GHz 1.000 MHz 2:49503 GHz -31.45 dBm -18.45 d 2.570 GHz 2.571 GHz 500,000 kHz 2.57001 GHz -30.80 dBm -20.80 dB
2496 GHz 2:499 GHz 1.000 MHz 249877 GHz -29.17 dém -19.17 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87117 GHz -30.00 dém -20.00 d&
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2476 GHz £:490 GHz 1.000 MHz 2:48629 GHz -40,37 dbm Zi5.37 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56889 GHz 18.90 dBm -11.10 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49590 GHz -21.47 dBm -8.47 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -17.50 dBm -7.50 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49607 GHz -19.98 dém -9.98 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.67389 GHz -19.34 dem -9.34 dB
2.499 GHz 2.500 GHz 500,000 kHz 2.49992 GHz -15.41 dBm -5.41 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57856 GHz ~35.04 B 5204 dB
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Y
Il we i [ )

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
o
o de ¢ v MWM 0 e e MW*}
-10 dam i i -10 dem l
SPURIGUS_LINE_ABS | l l 40 dem \ 1
-30 dBm j | -}0 dem |‘k
-40 dem — W -40 dBm ‘,h ™
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2.490 GHz 1.000 MHz 2.49018 GHz -37.83 dBm -12.83 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.55242 GHz -0.16 dBm -30.16 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -33.48 dém -20.48 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57000 GHz -32.57 dBm -22.57 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49832 GHz -30.91 dém -20.81 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67144 GHz -31.88 dbm -21.88 db
2,499 GHz 2.500 GHz 500.000 kHz 2,50000 GHz -31.86 dém -21.86 dB 5575 CH= 2,590 GHz 1,000 MHz 267505 GHz 33 84 dBm 2084 db
2.500 GHz 2.520 GHz 100.000 kHz 2.51484 GHz -0.94 dBm -30.94 d& 2.550 GHz 2.595 GHz 1.000 MHz 2.59026 GHz -39.65 dBm -14.65 dB
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2476 GHz £:490 GHz 1.000 MHz 2,48647 GHz =41,19 dbm -i6.19 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56894 GHz 17.56 dBm -12.44 db
2.480 GHz 2.496 GHz 1.000 MHz 2,49594 GHz -26.13 dBm -13.13 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -17.78 dBm —7.78 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49620 GHz -25.03 dém -15.03 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67377 GHz -22.31 dBm -12.31 d8
2,499 GHz 2.500 GHz 500.000 kHz 2.49996 GHz -17.35 dBm -7.35 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57870 GHz 34.85 dbm 2165 dB
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2476 GHz £.450 GHz 1,000 MHz 2:49012 GHz -38.40 dBm -13.40 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55385 GHz -1.32 dBm -31.32 dB
2.480 GHz 2.495 GHz 1.000 MHz 249577 GHz -35.19 dBm -22.19 d8 2.570 GHz 2.571 GHz 500,000 kHz 2.57007 GHz -31.31 dBm -21.31 dB
2496 GHz 2:499 GHz 1.000 MHz 249888 GHz -32.93 dém -22.93 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -32.22 dBm -22.22 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.50000 GHz -33.53 dBm -23.53 d& 5575 CH= 2,590 GHz 1,000 Mz 267506 GHz 3502 dBm 2202 dB
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30.000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz -53.73 dém -28.73 dB 30.000 MHz 1.000 GHz 1.000 MHz 959.52274 MHz -53.65 dém -28.65 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46345 GHz -£3.04 dem -28.04 de 1.000 GHz 2.475 GHz 1.000 MHz 2.47131 GHz -£2.15 deém -28.15 de
2.595 GHz 5.000 GHz 1.000 MHz 4.31111 GHz -50.74 dBm -25.74 dB 2.595 GHz 5.000 GHz 1.000 MHz 4.28369 GHz -50.68 dBm -25.68 di
5.000 GHz 10.000 GHz 1.000 MHz 6.92406 GHz -46.28 dém -23.28 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.90716 GHz -48.10 dém -23.10 d8
10.000 GHz 12.000 GHz 1.000 MHz 17.98675 GHz -45.03 dem -20.03 de 10.000 GHz 18.000 GHz 1.000 MHz 15.87488 GHz -45.11 deém -20.11 de
18.000 GHz 26.000 GHz 1.000 MHz 19.79464 GHz -44.81 dBm -15.81 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.80014 GHz -44.69 dBm -19.69 dB
17 5:08 1 56:23
oo
v
Ref Level 0.00 dém Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PARS
_10 Mipp _BPURIOUS_| INE_ABS PARS
-20 dBm
SPURIOUS_LINE_ABS,
-40 dBm
- A R i, ST
-60 dBm
-70 dBm
-80 dBm
-90 de
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs \ ALimit \
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -53.44 dBm -28.44 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46984 GHz -53.16 dBm -28.16 dB
2,595 GHz 5,000 GHz 1.000 MHz 4,47557 GHz -50.71 dBm -25.71 dB
5.000 GHz 10,000 GHz 1.000 MHz 6.91606 GHz -48.17 dBm -23.17 d8
10.000 GHz 18,000 GHz 1.000 MHz 17.99575 GHz -44.,96 dBm -19.96 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.79514 GHz -44.76 dBm -19.76 dB
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